Spare Fastener Set, Complete (Speed Addict SuperLight)

This product is temporarily unavailable

This is the same fastener bag we include with new frame kits. Every fastener you need is here. This is handy if you want to have spare fasteners in the field. Applies to only the Speed Addict SuperLight.

 

What is included? 

4 Socket Head Screw (M3 x 8mm long x red 7075 aluminum)
4 Button Head Screw (M3 x 8mm long x red 7075 aluminum)
16 Socket Head Screw (M3 x 6mm long x red 7075 aluminum)
8 Socket Head Screw (M3 x 10mm long x red 7075 aluminum)
8 Plastic Spacer (Black plastic M3 hole x 7mm OD x 2mm long)
4 Hex Standoff 'Male – Female' (Black plastic M3 thread x 6mm long)
4 Phillips Head Screw (Black plastic M3 thread x 12mm long)
4 Nut (Black plastic M3 thread)
16 Washer (M3 Hole x silver aluminum)

2 Cam Mount 'Backplate' Screws (Phillips head #2 x 3/8” long x ss)
2 Cam Mount Adjustment Screws (Phillips head #1 x 5/16” long x ss)
2 Cam Mount Adjustment Washers (#1 size x steel)